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Research Question 

What are the evidence-based guidelines regarding the dosing of enoxaparin in adults with 

acute coronary syndrome? 

Key Findings 

Five evidence-based guidelines were identified regarding dosing of enoxaparin in adults 

with acute coronary syndrome. 

Methods 

A limited literature search was conducted by an information specialist on key resources 

including PubMed, the Cochrane Library, the University of York Centre for Reviews and 

Dissemination (CRD) databases, the websites of Canadian and major international health 

technology agencies, as well as a focused internet search. The search strategy was 

comprised of both controlled vocabulary, such as the National Library of Medicine’s MeSH 

(Medical Subject Headings), and keywords. The main search concepts were enoxaparin 

and acute coronary syndrome. Search filters were applied to limit retrieval to health 

technology assessments, systematic reviews, meta-analyses, or network meta-analyses, 

and guidelines. Where possible, retrieval was limited to the human population. The search 

was also limited to English language documents, with no date limit imposed. Internet links 

were provided, where available.  

Selection Criteria 

One reviewer screened citations and selected studies based on the inclusion criteria 

presented in Table 1. 

Table 1: Selection Criteria 

Population Adults with acute coronary syndrome 

Intervention Enoxaparin 

Comparator Not applicable 

Outcomes Recommendations regarding the dosing of enoxaparin (e.g., guidance around capping the dose, 
populations that should receive a reduced dose or who should not be given enoxaparin [e.g., those 
over a certain body weight threshold]) 

Study Designs Evidence-based guidelines 
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Results 

Rapid Response reports are organized so that the higher quality evidence is presented first. 

Normally, health technology assessment reports and systematic reviews are presented first; 

however, in reports where guidelines are primarily sought, the aforementioned evidence 

types are presented in the appendix. 

Five evidence-based guidelines1-5 were identified regarding dosing of enoxaparin in adults 

with acute coronary syndrome. 

Additional references of potential interest are provided in the appendix. 

Overall Summary of Findings 

Five evidence-based guidelines1-5 were identified regarding dosing of enoxaparin in adults 

with acute coronary syndrome.  

Guidelines from the European Society of Cardiology1,2 and American Heart 

Association/American College of Cardiology3,4 recommend that enoxaparin be administered 

subcutaneously at 1 mg/kg twice daily for patients with ST-segment elevation or non–ST-

segment elevation acute coronary syndrome. Dosing should be decreased to 1 mg/kg once 

daily for patients with an estimated glomerular filtration rate of less than 30 mL/min/1.73m2 

or creatinine clearance of less than 30 mL/min.1-4  

Moreover, the European Society of Cardiology recommends that dosing be decreased to 

0.75 mg/kg twice daily for patients with ST-segment elevation aged 75 years and older.1  

Enoxaparin is not recommended for patients with ST-segment elevation and an estimated 

glomerular filtration rate of less than 15 mL/min/1.73m2
.
1 

The American Heart Association/American College of Cardiology guideline also states that 

enoxaparin therapy should be continued for the duration of hospitalization or until a 

percutaneous coronary intervention is performed for patients without ST-segment 

elevation.3 At the time of the percutaneous coronary intervention, patients should be 

administered an additional intravenous dose if they have received fewer than two 

subcutaneous doses or if the last subcutaneous dose was 8 to 12 hours prior.3 An 

intravenous loading dose should be administered to patients who have not received prior 

anticoagulant therapy.3 

Similarly, for patients with ST-elevation myocardial infarction undergoing reperfusion with 

fibrinolytic therapy, the American Heart Association/American College of Cardiology 

recommends that an anticoagulant such as enoxaparin be administered, first as an 

intravenous bolus if the patient is under 75 years of age, and then followed in 15 minutes by 

subcutaneous injection.4 If the last subcutaneous dose was administered between 8 and 12 

hours earlier, additional intravenous enoxaparin dosed at 0.3 mg/kg should be given.4 

The authors of the last identified guideline5 recommend that patients with acute coronary 

syndrome and severe renal impairment be given a decreased dose of low-molecular-weight 

heparins (such as enoxaparin). Enoxaparin may also be substituted with unfractionated 

heparin in these patients.5 Prophylactic doses of enoxaparin may be increased for patients 

with morbid obesity while therapeutic dosing for patients with obesity should be calculated 

using total body weight.5  
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Correction 

The original report, published April 1, 2020, stated: “Three evidence-based guidelines were 

identified regarding dosing of enoxaparin in adults with acute coronary syndrome.”  

However, two additional evidence-based guidelines1,4 have been added to this corrected 

report. In addition, three clinical practice guidelines with unspecified methodology and one 

review article have been added to the appendix.  

https://pdf.hres.ca/dpd_pm/00054401.PDF

